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Applicant: Lumi United Technology Co., Ltd

LA LRI GRINTH B Ll X BRI T8 B AL B SIS 1 1 53R A K 8 #%

Address: 8th Floor, JinQi Wisdom Valley, No.1 Tangling Road, Liuxian Ave, Taoyuan
Residential District, Nanshan District, Shenzhen

plipeiihit VEYITH 522 IX V4 & 4738 [ ok X A 0 = Bl TR IX 58 1-4 5 2 5% 1&6 #

Test site:

1,6/F.,Building 2,No. 1-4, Chaxi Sanwei Technical Industrial Park, Gushu, Xixiang,
Baoan District, Shenzhen, Guangdong, China

¥ 115 B (Report on the submitted sample(s) said to be):

B 44 Bk (Sample Name)
745 (Model)

#3E 7S (Manufacturer)

. 48 141 H e /Lithium Metal Battery
: CR 2032

Panasonic,

ke H #(Sample Receiving Date) = 2019/04/23

I3 1 (Testing Period)

:  2019/04/23 - 2019/05/08

TR R (Test Requested): PR 2 LR, A HE WK 5 4 2006/66/EC I HAB 1T 84 2013/56/EU X 164

R 5 1% (Test Method):

MR GE F (Test Result):

BT, . RIS = THE. (As specified by client, to determine
Lead(Pb), Cadmium(Cd), Mercury(Hg) content accordance with European
Directive 2006/66/EC and its amendments 2013/56/EU.)

W2 UL F—1. Please refer to next page(s).

W2 KN —1. Please refer to next page(s).

Fi A W (Techm irector)
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MR B (Test Result(s)):
BAAT Unit: %,wiw

R
R0 H W7 VR MR 75 i H PR Result(s) PRAE
Test item(s) Test Method/Equipment MDL 1 Limit
#i Lead (Pb) % ¥ (Refer to) 0.0005 0.0016 —
IEC 62321-5:2013
% Cadmium (Cd) ICP-OES 0.0005 N.D. 0.002
[ (Refer to)
5 Mercury (Hg) IEC 62321-4:2013+A1:2017, 0.0001 N.D. 0.0005
ICP-OES
#518(Conclusion) / / A& (Pass) /
£¥¥(Note):
1. MDL=Method Detection Limit J5 %48 H R,
2. N.D.=Not Detected(less than method detection limit), AA6H! (N T J5 546 HIBR);
3. 0.1%,w/w=1000 mg/kg;
4. “—“=Jo € Not regulated
FE i 338 (Sample Description)
1 ¢l $11 H 3t/ Button battery
WRFFEE (Test Flow Chart)

HUpE, FRE T i 2 e IONVEfRR, E, THE
Sample preparation > » Add digestion reagent, cover
and weight sample Place it in suitable container container and digest sample

SR b ICP-OES 7341 g, Fel
) _ < Filter, transfer filtrate to
Data process Analyze solution by ICP-OES volumetric flask
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FE W B B(The photo of the sample)
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AGC authenticate the photo on original report only

***ﬂi %: éld:: ;E**-k

*** End of Report***

The results ,m s estreport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document

is issued by/A 6C, this docu
No.18 C

confirmed giuttp://www.agc- ;
Tel: +86-755 8358 3833 Fax: +86-75525316612 E-mail: agcO1@agc-cert.com @ 4000892118
Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China




